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	Effective from:
	

	Effective to:
	


Approval for use and Implementation

	This PGD has been approved and authorised for use: 
	Authorising Professional
	Name
	Signature
	Date

	
	CCG Clinical Governance Chair or other authorising body authority
	
	
	

	
	CCG Prescribing Manager or other authorised body  authority
	
	
	


 
Approval by the appropriate manager for the healthcare professional listed below to administer salbutamol MDI where reversibility testing is indicated:
	 
	Authorising Professional
	Name
	Signature
	Date

	For CCG employed staff only:
	
Manager of healthcare professional
	
	
	

	For Primary Care Practice staff only:
	Authorising senior GP 
	
	
	

	
	Authorising senior nurse
	
	
	


Agreement by healthcare professional to administer the medicine in accordance with the PGD 
I hereby confirm that I have read and agree to administer the medicine in accordance with this directive and I have the relevant and appropriate competencies in which to do so.
	Health Professional Name
	Position
	Signature
	Date

	
	
	
	

	
	
	
	


Review
Plan a review to enable completion prior to the date of the next review listed above. Retain a copy of each
version of the Patient Group Direction for ten years.  A copy of this PGD should be given to the CCG, the healthcare professional(s) listed above, their manager(s) and the original is to be retained by the Prescribing Advisor/Manager.


The supply/administration of salbutamol to adults and children of 2 years of age and older presenting with an acute episode of uncontrolled asthma
Clinical Condition
	Define situation/condition
	Registered healthcare professionals in primary care may administer salbutamol

in the manner outlined below without medical prescription

	Criteria for inclusion
	Adults and children aged ≥ 2 years presenting with an acute episode of

uncontrolled asthma, who are unresponsive to conventional therapy or in whom

no conventional therapy has yet been tried i.e. requiring emergency treatment

	Criteria for exclusion
	Hypersensitivity to salbutamol or any other ingredient

	Action if included
	· Administer salbutamol ideally via oxygen driven nebuliser

· If patient deterioriates or fails to respond arrange for immediate emergency

hospital transfer

· If patient stabilises and improves seek further advice and guidance from GP

or on-site duty doctor

· In cases of life threatening asthma in children of 2 years and over, (signs

include cyanosis, silent chest or poor respiratory effort, fatigue or exhaustion,

agitation or reduced level of consciousness and in older children a peak flow

of less than 33% of predicted of best) arrange for immediate emergency

hospital admission. Nebulised high-dose salbutamol, ideally oxygen driven,

should be administered whilst waiting for ambulance transfer. Further advice

and assistance from GP or on-site duty doctor should also be sought.

· Ambulance staff should be fully advised of the situation and any treatment

administered

Document details in patient’s clinical records

	Action if excluded
	· In children under 2 years seek further medical guidance from GP or on-site

duty doctor giving supplemental oxygen if available

· Document details in patient’s clinical records

	Action if patient declines
	Seek further medical guidance from GP or on-site duty doctor

or refer to A&E if patient’s condition warrants emergency treatment


Characteristics of staff
	Qualifications required
	Registered healthcare professional authorised to use this PGD as shown on page 1

	Additional requirements/further advice


	1. 
Will have undertaken training in the use and administration of salbutamol


nebuliser solution and salbutamol inhaler with spacer device.

2. 
Must have access to a current copy of the British National Formulary (BNF)


and comply with its recommendations/guidance


http://www.bnf.org/bnf/bnf/current/104945.htm

3. 
Must keep informed of current best practice and have knowledge of


BTS/SIGN asthma guidelines

http://www.sign.ac.uk/guidelines/fulltext/101/index.html

	Continued training requirements
	1. To reinforce and update knowledge and skills in this area of practice, with


particular reference to changes and national directives.

2. 
Regular approved anaphylaxis training


Description of treatment

	Name of medicine
	Salbutamol:

2.5mg/2.5ml and 5mg/2.5ml solutions for inhalation via a nebuliser

100mcg metered dose inhaler (MDI) via a spacer device

	POM/P/GSL POM
	POM

	Dose/s & Frequency
	Nebulised salbutamol:

Adults: 5mg by nebulisation

Children: 2.5 - 5 mg by nebulisation

Salbutamol MDI (100mcg per puff) using spacer device:

Adults: 4 – 10 puffs each inhaled separately via spacer device, dose repeated every 10-20 minutes if necessary.

Children: 4 - 6 puffs - dose can be repeated every 10-20 mins according to clinical response to a maximum of 10 puffs. Administer via a spacer device or connect face mask to mouthpiece if < 3 yrs.

If response is poor arrange hospital admission

	Route/method
	Nebuliser solution: Inhalation undiluted over 5-10 minutes via a facemask or mouthpiece from an oxygen-driven nebuliser in a well ventilated room.

MDI using a spacer device:

This route is the preferred option in children over 2years and adults with mild to moderate asthma.

Inhalers should be actuated into the spacer in individual puffs and inhaled immediately by tidal breathing.

	Specify method of recording supply/administration sufficient to include audit
	The health care professional must record the administration of salbutamol in the clinical record.

Record the following:

• name of drug, dose administered and batch number of drug used

• response to treatment

• patient/carer/guardian consent (either verbal or written)

	Written/verbal advice for patient/carer before/after treatment
	Ensure written information, e.g. Patient Information Leaflet (PIL), is available.

See acute asthma protocol 

	Side effects and adverse drug

reactions.
	Paradoxical bronchospasm: potentially as with any inhalation therapy. Solutions with a non-neutral pH may rarely cause this. Discontinue the preparation immediately and give oxygen, if available.

Common side effects

• Headaches

• Small increase in heart rate.

• After high doses, fine tremor of the skeletal muscle (especially the hand)

Uncommon side effects

• Mouth and throat irritation.

• Transient muscle cramps

Rare side effects

• Peripheral vasodilatation

• Hypokalaemia

Very rare side effects

• Cardiac arrhythmias, usually in susceptible patients.

• Hypersensitivity reactions including angioedema, urticaria, bronchospasm, hypotension and collapse;

• Hyperactivity in children

• Paradoxical bronchospasm

For all other side effects not relevant in this emergency situation, refer to SPCs and current BNF.


The individual dispensing the medication must do so in accordance with existing legal requirements relating to the labelling of medicines and provision of a manufacturer’s patient information leaflet.  Prescription charges and exemptions also apply to PGDs

Procedure for reporting Adverse Drug Reactions (ADRs)
All ADRs must be reported in the clinical record, the doctor must be informed and the incident reported on a

yellow card to the Committee on the Safety of Medicines (CSM) - http://www.bnf.org/bnf/bnf/current/yellow.htm.
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This patient group direction (PGD) has been developed specifically to be utilised by primary care nurses delivering respiratory care. It has been produced in Microsoft WordTM format as a general guide only, to allow for local adaptation.  Implementation and subsequent maintenance of this PGD should be undertaken according to national guidance – see National Institute for Health and Care Excellence, Good Practice Guidance GPG2, Patient Group Directions – see  � HYPERLINK "http://www.nice.org.uk/mpc/goodpracticeguidance/GPG2.jsp" �http://www.nice.org.uk/mpc/goodpracticeguidance/GPG2.jsp� 


�It must be stressed that the use of all, or part, of this PGD must be sanctioned and approved by the appropriate authorised individual from the practice and/or primary care organisation in which it is to be used. The PCRS-UK is neither responsible or liable, directly or indirectly for any form of damage or injury caused as a result of information provided in this document.
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